



Pos	Part Number	Description	Additional Text	Quantity
1	93007113000	Fuel tank		1.00
2	90508006003	AH SCREW M6X1X20		2.00
3	93807008000	Fuel tank cap		1.00
4	J912050151	AH SCREW M5X14 BLACK		7.00
5	93007040000	Rider seat		1.00
6	93007047000	Seat passenger complete		1.00
7	93008051000EB	Frontspoiler right orange		1.00
8	93008050000EB	Frontspoiler left orange		1.00
9	93008050040	Rubber bushing		6.00
10	90103097000	clip nut		8.00
11	93008055000	Inner cover right		1.00
12	93008056000	Inner cover left		1.00
13	90508006001	SOCKET HEAD BOLT M6X12		10.00
14	93008048000	Special screw		2.00
15	93035065010	Rubber bushing		1.00
16	93008057033	Cover for ignition lock comple		1.00

17	93008034000	Bushing		2.00
18	90507013006	GROMMET TANK MOUNTING		2.00
19	93007014000	Tank guard rear		1.00
20	90111060010	WASHER PLAIN 8,4X25X2		1.00
21	93007040010	Seat cowl pad		2.00
22	90107013008	CLAMP		1.00
23	93015029050	Hose active carbon filter		1.00
24	90529099000	TOOLKIT		1.00
25	93007052000	Cable seat lock		1.00
26	93007050000	Sseat lock ZSB		1.00
27	J025060203	HH COLLAR SCREW M6X20 SW10		2.00
28	J025080253	Hexagon screw M8X25		3.00
29	93015102000	Fastening		1.00
30	J025060103	HH COLLAR SCREW M6X10 SW10		2.00
31	93008044000	Sleeve spoiler inner RR MTG		2.00
33	90108076000	SPECIAL SCREW M6X12X3	only for heavy duty model	1.00
34	93008059000	Rubber cap tank		4.00
35	90507047041	SEAT DUMPER SOZIUS SEAT		2.00
36	93007046000	Seat cowl pad		1.00
37	93008050050	Washer 6.2X20X1.5	only for heavy duty model	6.00
38	93011068010	Rubber grommet ignition lock c		2.00
39	93007025020	Tape cover LH		1.00
40	93007025010	Tape cover RH		1.00
41	90107029000	BRACKET DRAIN TUBE CPL.		1.00
42	93008020060	Screw M6X1X9		2.00